

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2026-04-21 17:48:14

Date of Next Testing: 2029-04-20 17:48:14

Product Name: **Lithium tetrachloroaluminate**

CAS Number: 14024-11-4

Specifications & Purity:  $\geq 99\%$

Lot #: D2613413

SKU #: **L345738**

Version: **1**

Analysis #: **680985**

Storage Temperature: Room temperature, Desiccated

| Parameter                                    | Limit Values          | Result                |
|----------------------------------------------|-----------------------|-----------------------|
| Purity(ICP)                                  | 99-100 (%)            | 99.78350 %            |
| ICP: Confirms Lithium and Aluminum Component | Confirmed             | Confirmed             |
| X-Ray Diffraction                            | Conforms to Structure | Conforms to Structure |



John Su  
QA & QC Manager